@ Chicago
Pneumatic

Spare parts list
Beams and screeds
LDE 2200, LDG 3600




LDE 2200, LDG 3600

Spare parts list

General information

This spare parts list applies to the following:

Any unauthorized use or copying of the contents or any part thereof is

Part number

4812 0551 24
4812 0551 73
4812 0551 74
4812 0551 75
4812 0551 76
4812 0551 77
4812 055178
4812 0551 79
4812 0553 30
4812 0553 24
4812 0553 28
4700 0220 27
4812 0551 80
4700 8003 83

Description

LDE 2200 drive unit (400V-3-50Hz)
LDG 3600 drive unit (Honda GX160)
LSS screed section 0.5 m

LSS screed section 0.75 m

LSS screed section 1 m

LSS screed section 2 m

LSS screed section 3 m

LDS free end

LSS screed end extension 0.5 m
Outrigger

Outrigger with lifting device

Skate

Extra hand winch

Electric winch

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

prohibited. This applies in particular to trademarks, model denominations, part

numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to

9800 1651 01

assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.
Please observe the safety instructions listed in the relevant Safety and operating

instructions!



Contents

Mechanical
LDE 2200 drive UNit . . . . e e e e e e e e 1
LDG 3600 drive UNit . . . . . e e e e e e 5
DS free BNd . . . 9

BN PIECE . . . 11

Section - 0.5M, 0.70M, TM L L e 13

RS T=Tor (o] o o 17

SECtON - B M L 21
Electric system

EleCtriC SY S M L . . e 25

Options / accessories
Extra hand winch



Spare parts list LDE 2200, LDG 3600

Mechanical LDE 2200 drive unit

27 7A 8

| 2324

= '_:_l :E—'j\zo 21
7] LIS '

14 15 16 17 17A 18A 1819 7A 8

NS )

~
~

[

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:12:56 MDT 2015

1



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4812051812 Motor cover 1
3 4812055314 Engine 1
4 - Screw, M10 x 30 mm 4
5A - Bracket, left 1
5B - Bracket, right 1
6 4812060064 Motor holder, left 1
7A - Locking washer, M12 22
8 - Nut 10
9 4812051836 Spacer 1
10 4812051819 Motor frame, left 1
11 4812051837 Spacer 8
12 - Washer, BRB 10.5x21x2 8
13 4812051817 Eccentric 1
14 - Screw 1
15 4812051832 Coupling 1
16 4812051816 Shaft 1
17 4812051843 End bracket 1
17A 4812051844 End bracket 1
18 4700000116 Bearing 2
19 - Screw, M12 x 30 mm 14
20 4700002245 Screw 2
21 - Nut 2
22 4700002199 Stop screw 4
23 4812051835 Belt wheel 1
24 - Flat key, R 6x6x40 1
25 4812051818 Motor frame, right 1
27 - Screw, M6S 12x120 1
28 - Screw, M6S 12x170 1
29 4812051821 Motor holder, right 1
30 4812051923 V-belt 1
31 4812051834 Pulley 1
32 4812051811 Pulley guard 1
33 - Screw, M8 x 18 mm 6
34 4700499092 Snap hook 2
35 4812051838 Shackle 2
36 4812055133 Bracket 2
37 4700002008 Lifting eye 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:12:56 MDT 2015
2




Spare parts list LDE 2200, LDG 3600

This page intentionally left blank

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:12:56 MDT 2015

3



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
38 - Screw, M10 x 16 mm 2
39 4812051831 Sleeve 4
40 4812051814 Jointing plate, right 1
41 - Screw, M10 x 35 mm 2
41A - Screw, M10 x 45 mm 2
42 - Nut, M10 6
42A 4812051845 Pulley guard 1
43 4812051815 Jointing plate, left 1
44 4812051820 Fixing angle 2
45 - Nut, M12 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:12:56 MDT 2015
4




Spare parts list LDE 2200, LDG 3600

Mechanical LDG 3600 drive unit

ey

I
J0 100

-
P

52 53 54

—

P — =) 'h’ Al !I—J
] 1% g
\/ 23 21 | ! /50

’
//49

~
o

y 3 L :
1 J 47
| ¢ : |1
i =\ : ? 23 : . 46
1 ; 7 18
2 é j[ i A } 24 45
3“‘"““—-..___ ‘H \ i I - E—-
~—~ e i 16 25 42 43 44
i i )
i S : & 26 - 41
4 ~_ =x Ayl e — 39 40
s . 14 27 = .
13 28 37 38
6 78 10 1
g 12 29~ 30 31 32 33 34 35 36

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:12:57 MDT 2015

5



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 - Screw, M8 x 18 mm 8
2 - Screw, M10 x 45 mm 4
3 - Nut, M10 6
4 4812051831 Sleeve 2
5 4812051814 Jointing plate, right 1
6 4812051844 End bracket 1
7 - Screw, M12 x 35 mm 4
8 - Nut, M12 12
9 - Locking washer 12
10 4812051843 End bracket 1
11 - Screw, M12 x 35 mm 2
12 - Nut, M12 2
13 4812051820 Fixing angle 2
14 4812051815 Jointing plate, left 1
15 - Screw, M8 x 25 mm 2
16 4812051828 Bracket 1
17 D604002008 Lifting eye 1
18 - Screw, M10 x 16 mm 1
19 4812051838 Shackle 1
20 - Nut, M12 1
21 4700499092 Snap hook 1
22 - Engine, Honda GX160 1
23 4812051850 Engine holder, right 1
24 - Washer, BRB 13X24X2.5 12
25 4812051855 Spacer 1
26 - Engine bridge, left 1
27 4812051851 Spacer 1
28 - Washer, BRB 10.5x21x2 12
29 - Screw 1
30 4812051832 Coupling 1
31 4812051817 Eccentric 1
32 4812051816 Shaft 1
33 - Screw, M12 x 100 mm 1
34 - Bearing unit 2
35 - Belt protection, complete 1
36 - Stop screw, S6SS 6x8 2
37 - Screw, M12 x 130 mm 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:12:57 MDT 2015
6




Spare parts list LDE 2200, LDG 3600

This page intentionally left blank

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:12:57 MDT 2015

7



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
38 - Locking nut, M12 2
39 4812051857 Pulley 1
40 - Flat key 1
41 - Engine bridge, right 1
42 - Screw, M12 x 170 mm 1
43 - Nut, M12 1
44 - Locking washer, M12 1
45 4812051856 Engine holder, left 1
46 4700002187 V-belt 2
47 4812051849 Centrifugal clutch 1
48 4812051852 Belt protection 1
49 - Screw, M8 x 40 mm 1
50 - Washer, 608 8.4x35x2.5 1
51 - Stop 1
52 4812051823 Handle, right 1
53 4812051827 Handle, left 1
54 - Rubber handle 2
55 - Spring pin, RR 3 2
56 - Fully threaded bar, M20 x 250 mm 1
57 - Nut, M20 1
58 4812051854 Stay 1
59 - Screw, M8 x 25 mm 2
61 - Flat key, 5x5x35 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:12:57 MDT 2015
8




Spare parts list LDE 2200, LDG 3600

Mechanical LDS free end

/

SeT\ oo\ ?

12

W

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:12:58 MDT 2015

9



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4812055135 Frame 1
2 4700366843 Hand winch 1
3 4812055301 Handle, right 1
4 4812055302 Handle, left 1
5 - Screw, M10 x 25 3
6 - Washer, 10.5x 20 x 2 8
7 - Screw, M8 x 25 8.8 FZB 6
8 4812055132 Winch holder plate 1
9 - Lock nut, M10 &
10 4812051804 Handle 2
11 - Washer, 8.4 x 16 x 1.6 6
12 - Lock nut, M8 8
13 4700180749 Locking clip 2
14 - Nut, M20 FZB 2
15 4812051862 Tensioner 1
16 - Nut 2
17 4812051831 Sleeve 2
18 - Screw, M12 x 130 8.8 FZB 2
19 4812051860 T profile 2
20 4812055134 End plate 1
21 - Screw, M10 x 22 mm 2
22 5730080679 Ring nut 2
23 4812055133 Bracket 1
24 - Screw, M8 x 20 8.8 FZB 2
25 4812051838 Shackle 1
26 4700366950 Wire, 30 m 1
27 - Snap hook 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:12:58 MDT 2015
10




Spare parts list LDE 2200, LDG 3600

Mechanical End piece

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:12:59 MDT 2015

11



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4812055331 Holder, left 1
2 4812055332 Holder, right 1
3 4812051920 Cross 2
4 4700032528 T-profile 2
5 - Lock nut, M10 4
6 - Washer, 13 x 24 x 2.5 mm 30
7 - Screw, M10 x 35 mm 10.9 fzb 4
8 - Domed nut, M12 2
9 - Nut, M12 6
10 4700185854 Screw, M12 x 180 mm DIN933 2
11 - Screw, M12 x 35 mm 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:12:59 MDT 2015
12




Spare parts list LDE 2200, LDG 3600

Mechanical Section - 0.5m, 0.75m, 1m

31,32,33

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:00 MDT 2015

13



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4812051880 Screw, right 1
2 5730015111 Nut, M20 left 1
3 4812051879 Nut 1
4 - Nut, M20 1
5 4812051878 Screw, left 1
6 4700185841 Pin 2
7 4812055309 Beam holder 2
8 4812051877 Washer 2
9 - Screw, M12 x 100 mm 2
10 4812055125 Profile, 0.5 m 1
11 4812055126 Profile, 0.75 m 1
12 4812055127 Profile, 1 m 1
13 4812055306 Label, warning 1
14 4700635002 Locking clip 2
15 4812055303 Label, warning 2
16 - Domed nut, M12 DIN986 10
17 - Washer M8 ISO 7089, 13/25,4x3,4 10
18 - Nut, M12 2
19 4812051866 Stay, short 2
20 4812051865 Rubber cross 1
21 - Screw, M8 x 18mm 2
22 4812051832 Coupling 2
23 4812051817 Eccentric 2
24 - Lock washer 2
25 - Nut, M6 2
26 - Screw, M10 x 40 mm 4
27 - Washer M8 ISO 7089, 13/25,4x3,4 4
28 D604000116 Bearing 2
29 - Screw, M6 x 45 mm 2
30 4812055305 Label, direction 2
31 4812051876 Shaft, 0.5 m 1
32 4700137702 Shaft, 0.75 m 1
33 4812051887 Shaft, 1 m 1
34 - Washer M8 ISO 7089, 13/25,4x3,4 4
35 - Nut, M10 4
36 4812055304 Label, warning 1
37 4812051868 T profile, 0.5 m 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:00 MDT 2015
14




Spare parts list LDE 2200, LDG 3600

This page intentionally left blank

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:00 MDT 2015

15



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
38 4700137704 T profile, 0.75 m 2
39 4812051886 T profile, 1 m 2
40 4812051872 Jointing plate, right 1
41 4812051874 Jointing plate, left 1
42 - Screw, M12 x 40 mm 4
43 - Screw, M12 x 130 mm 2
44 4812051869 Jointing plate, right 1
45 4812051870 Jointing plate, left 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:00 MDT 2015
16




Spare parts list LDE 2200, LDG 3600

Mechanical Section - 2m

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:01 MDT 2015

17



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4812051880 Screw, right 1
2 4700185628 Nut, M20 left 1
3 4812051879 Nut 1
4 - Nut, M20 1
5 4812051878 Screw, left 1
6 4700185841 Pin 2
7 4812055309 Beam holder 2
8 4812051877 Washer 4
9 - Screw, M12 x 100 mm 4
10 4812055306 Label, warning 1
11 4812055307 Label, lifting 1
12 4812055128 Profile, 2 m 1
13 4700635002 Locking clip 1
14 4812055303 Label, warning 1
15 4700186354 Nut 18
16 3315019508 Lock washers 20
17 - Nut, M12 4
18 4812055130 Stay, short 2
19 4812055131 Stay, long 2
20 - Nut, M10 8
21 - Lock washer 8
22 4812055304 Label, warning 1
23 4812051865 Rubber cross 1
24 - Screw, M8 x 18 mm 2
25 4812051832 Coupling 2
26 4812051817 Eccentric 4
27 - Lock washer 4
28 - Nut, M6 4
29 - Screw, M10 x 40 mm 8
30 - Washer M8 ISO 7089, 13/25,4x3,4 8
31 D604000116 Bearing 4
32 - Screw, M6 x 45 mm 4
33 4812051891 T profile, 2 m 2
34 4812051893 Shaft 1
35 4812055305 Label, direction 2
36 4812051872 Jointing plate, right 1
37 4812051874 Jointing plate, left 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:01 MDT 2015
18




Spare parts list LDE 2200, LDG 3600

This page intentionally left blank

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:01 MDT 2015

19



Spare parts list LDE 2200, LDG 3600

Item Part No. Name Qty L
38 - Screw, M12 x 35 mm 8
39 - Screw, M12 x 130 mm 2
40 4812051870 Jointing plate, left 1
41 4812051869 Jointing plate, right 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:01 MDT 2015

20



Spare parts list LDE 2200, LDG 3600

Mechanical Section-3 m

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:02 MDT 2015

21



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4812051880 Screw, right 1
2 4700185628 Nut, M20 left 1
3 4812051879 Nut 1
4 - Nut, M20 1
5 4812051878 Screw, left 1
6 4700185841 Pin 2
7 4812055309 Beam holder 2
8 4812051877 Washer 6
9 - Screw, M12 x 100 mm 6
10 4812055306 Label, warning 1
11 4812055307 Label, lifting 1
12 4812055129 Profile, 3 m 1
13 4700635002 Locking clip 2
14 4812055303 Label, warning 1
15 4700186354 Nut 26
16 3315019508 Lock washers 30
17 - Nut, M12 6
18 4812055130 Stay, short 2
19 4812055131 Stay, long 4
20 - Nut, M10 12
21 - Lock washer 12
22 4812055304 Label, warning 1
23 4812051865 Rubber cross 1
24 - Screw, M8 x 18 mm 2
25 4812051832 Coupling 2
26 4812051817 Eccentric 6
27 - Lock washer 6
28 - Nut, M6 6
29 - Screw, M10 x 40 mm 12
30 - Washer M8 ISO 7089, 13/25,4x3,4 12
31 D604000116 Bearing 6
32 - Screw, M6 x 45 mm 6
33 4812051895 T profile, 3 m 2
34 4812051897 Shaft 1
35 4812055305 Label, direction 2
36 4812051872 Jointing plate, right 1
37 4812051874 Jointing plate, left 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:02 MDT 2015
22




Spare parts list LDE 2200, LDG 3600

This page intentionally left blank

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:02 MDT 2015

23



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
38 - Screw, M12 x 35 mm 20
39 - Screw, M12 x 130 mm 2
40 4812051870 Jointing plate, left 1
41 4812051869 Jointing plate, right 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:02 MDT 2015
24




Spare parts list LDE 2200, LDG 3600

Electric system Electric system

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:03 MDT 2015

25



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 - Nut, PG16 4
2 4700940086 Connector 3
3 3312223400 Plug 1
4 4700003320 Switch 1 1
5 4700003321 Switch 2 1
6 4812051429 Electrical box 1
7 4700003254 Din rail, 55mm 1
8 - Nut, M5 2
9 - Spring washer 4
10 - Screw 2
11 4700003322 Relay 1
12 4700184826 Cable gland 4
13 4812055320 Cable, 4x1.5mm2, 0.4m 3
14 4812055319 Cable, 4x1.5mm2, 1.1m 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:03 MDT 2015
26




Spare parts list LDE 2200, LDG 3600

Options / accessories Extra hand winch

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Sep 22 03:13:04 MDT 2015

27



Spare parts list

LDE 2200, LDG 3600

Item Part No. Name Qty L
1 4700366843 Hand winch 1
2 4700366950 Wire, 30 m 1
3 4812051838 Shackle 2
4 - Lock nut, M8 2
5 - Lock nut, M10 4
6 - Washer, 10.5x 20 x 2 3
7 4812055132 Winch holder plate 1
8 - Screw, M8 x 25 mm 8.8 FZB 2
9 - Screw, M10 x 25 8.8 FZB 3
10 4700499092 Snap hook 1
11 4700049649 Shackle holder 1
12 - Screw, M10 x 30 mm 8.8 FZB 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Sep 22 03:13:04 MDT 2015
28




@ Chicago
Pneumatic

2015-09 | No. 9800 1651 01
© 2015 Construction Tools EOOD



	Mechanical
	LDE 2200 drive unit
	LDG 3600 drive unit
	LDS free end
	End piece
	Section - 0.5m, 0.75m, 1m
	Section - 2m
	Section - 3 m

	Electric system
	Electric system

	Options / accessories
	Extra hand winch


